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SAR TEST REPORT

Equipment Under Test:  GSM 850/1900 mobile phone

Model No. : U71CA

Market name: OT-E201A

FCCID: RADO058

Applicant : T&A Mobile Phones

Address of Applicant : 3/F,B2 Block, Digital Technology Yard,

Gaoxin Nan Qi Road,Nan Shan District,
Shenzhen, Guangdong, P.R. China

Date of Receipt : 2007.05.25

Date of Test : 2007.06.16 ~2007.06.25
Date of Issue: 2007.07.03

Standards:

FCC OET Bulletin 65 supplement C,
ANSI/IEEE C95.1, C95.3, IEEE 1528-2003

In the configuration tested, the EUT complied with the standards specified above.

Remarks:

This report details the results of the testing carried out on one sample, the results contained in this
test report do not relate to other samples of the same product. The manufacturer should ensure that all
products in series production are in conformity with the product sample detailed in this report.

This report may only be reproduced and distributed in full. If the product in this report is used in any
configuration other than that detailed in the report, the manufacturer must ensure the new system
complies with all relevant standards. Any mention of SGS-CSTC Shanghai GSM Lab or testing done by
SGS-CSTC Shanghai GSM Lab must approve SGS Shanghai GSM Lab in connection with distribution or
use of the product described in this report in writing.

Tested by : Date : 2007.07.03

]
|

Approved by : i wl : LT Date : 2007.07.03
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1. General Information |
1.1 Test Laboratory
GSM Lab
SGS-CSTC Standards Technical Services Co., Ltd Shanghai Branch
9F,the 3™ Building, No.889, Yishan Rd, Xuhui District, Shanghai, China
Zip code: 200233
Telephone: +86 (0) 21 6495 1616
Fax: +86 (0) 21 6495 3679
Internet: http://www.cn.sgs.com

1.2 Details of Applicant
Name: T&A Mobile Phones

Address:  3/FB2 Block,Digital Technology Yard,

Gaoxin Nan Qi Road,Nan Shan District,
Shenzhen,Guangdong,P.R.China

1.3 Description of EUT(S)

Brand name ALCATEL
Model No. U71CA
Market Name OT-E201A
Hardware Version PIO
Software Version 092
Serial No. IMEI: 01113900001527-4
Battery Type Lithium-lon | BYD T5001296AAAA
Antenna Type Inner Antenna
Operation Mode GSM850/PCS1900
Modulation Mode GMSK
Tx: 824~849 MHz
GSMBS0 Rx: 869~894 MHz
Frequency range
PCS1900 Tx: 1850~1910 MHz
Rx: 1930~1990 MHz
Maximum RF Conducted Power | GSM850: 31.7dBm, PCS1900: 30.1dBm
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1.4 Test Environment
Ambient temperature: 22.0° C
Tissue Simulating Liquid: 22° C

Relative Humidity: 45%~55%

1.5 Operation Configuration
Configuration 1: GSM 850, LeftHandSide Cheek & 15° Tilt Position
Configuration 2: GSM 850, RightHandSide Cheek & 15° Tilt Position
Configuration 3: GSM 850, BodyWorn (2.0cm between EUT and phantom)
Configuration 4: PCS 1900, LeftHandSide Cheek & 15° Tilt Position
Configuration 5: PCS 1900, RightHandSide Cheek & 15° Tilt Position

Configuration 6: PCS 1900, BodyWorn (2.0cm between EUT and phantom)

1.6 The SAR Measurement System
A photograph of the SAR measurement System is given in Fig. a.

This SAR Measurement System uses a Computer-controlled 3-D stepper motor system
(Speag Dasy 4 professional system). A Model ES3DV3 3088 E-field probe is used to
determine the internal electric fields. The SAR can be obtained from the equation SAR=
o (|Ei|%)/ p where o and p are the conductivity and mass density of the tissue-simulant.

The DASY4 system for performing compliance tests consists of the following items:

i  Astandard high precision 6-axis robot (Stabile RX family) with controller, teach
pendant and software. An arm extension for accommodation the data acquisition
electronics (DAE).

i  Adosimetric probe, i.e., an isotropic E-field probe optimized and calibrated for
usage in tissue simulating liquid. The probe is equipped with an optical surface
detector system.

i Adata acquisition electronics (DAE) which performs the signal amplification, signal
multiplexing, AD-conversion, offset measurements, mechanical surface detection,
collision detection, etc. The unit is battery powered with standard or rechargeable
batteries. The signal is optically transmitted to the EOC.
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The Electro-optical converter (EOC) performs the conversion between optical and
electrical of the signals for the digital communication to DAE and for the analog
signal from the optical surface detection. The EOC is connected to the
measurement server.

. e T

Fig. a SAR System Configuration

The function of the measurement server is to perform the time critical tasks such as
signal filtering, control of the robot operation and fast movement interrupts.

A probe alignment unit which improves the (absolute) accuracy of the probe
positioning.

A computer operating Windows 2000.
DASY4 software.

Remote control with teach pendant and additional circuitry for robot safety such as
warning lamps, etc.

The SAM twin phantom enabling testing left-hand, right-hand and body-worn
usage.

The device holder for handheld mobile phones.

Tissue simulating liquid mixed according to the given recipes.
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i Validation dipole kits allowing to validating the proper functioning of the system.

1.7 SAR System Verification

The microwave circuit arrangement for system verification is sketched in Fig. b. The daily
system accuracy verification occurs within the flat section of the SAM phantom. A SAR
measurement was performed to see if the measured SAR was within +/- 10% from the
target SAR values. These tests were done at 900&1800MHz. The tests were conducted
on the same days as the measurement of the DUT. The obtained results from the system
accuracy verification are displayed in the table 1 (SAR values are normalized to 1W
forward power delivered to the dipole). During the tests, the ambient temperature of the
laboratory was in the range 22°C, the relative humidity was in the range 60% and the
liquid depth above the ear reference points was above 15 cm in all the cases. It is seen
that the system is operating within its specification, as the results are within acceptable
tolerance of the reference values.

Fig. b the microwave circuit arrangement used for SAR system verification

Agilent Model E4438C Signal Generator
Mini-Circuit Model ZHL-42 Preamplifier
Agilent Model E4416A Power Meter

Agilent Model 8481H Power Sensor

m o O w »

HT CP6100 20N Dual directional coupler

n

Reference dipole antenna
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N Target Target
Validation | Frequency Measured | Measured | Measured
. SAR 1g SAR 10g
Kit MHz SAR 1g SAR 10g Date
(250mW) | (250mW)
D900V2 900 2.78 1.76 2007-06-16
2.72 1.75
SN184 Head 2.71 1.70 2007-06-22
D900V2 900
2.75 1.79 2.83 1.85 2007-06-22
SN184 Body
D1900V2 1900
9.36 4.96 9.27 4.86 2007-06-25
SN5d028 Head
D1900V2 1900
9.5 5.05 9.47 4.92 2007-06-23
SN5d028 Body

Table 1. Result System Validation
1.8 Tissue Simulant Fluid for the Frequency Band 850MHZ and 1900MHz

The dielectric properties for this body-simulant fluid were measured by using the HP
Model 85070D Dielectric Probe (rates frequency band 200 MHz to 20 GHz) in
conjunction with Agilent E5071B Network Analyzer (300 KHz-8500 MHz). The
Conductivity (o) and Permittivity (p) are listed in Table 1.For the SAR measurement
given in this report. The temperature variation of the Tissue Simulant Fluid was 22°C.

Frequency ) . o o Simulated
Tissue Type Limit/Measured Permittivity (p) | Conductivity (o) Tissue
(MHz) Temp (°C)
Recommended Limit 42.0£5% 0.99%5% 20-24
Head Measured, 2007-06-16 41.34 0.886 222
850 Measured, 2007-06-22 41.42 0.878 22.8
Body Recommended Limit 55.0¥5% 1.05%5% 20-24
Measured, 2007-06-22 55.78 0.913 22.7
Head Recommended Limit 40.0%£5% 1.38%5% 20-24
1900 Measured, 2007-06-25 39.62 1.378 21.8
Body Recommended Limit 53.3¥5% 1.52#5% 20-24
Measured, 2007-06-23 52.66 1.489 22.0

Table 2. Dielectric parameters for the Frequency Band 850&1900MHZ

1.9 Test Standards and Limits
According to FCC 47 CFR §2.1093(d) the limits to be used for evaluation are based




Order No: GSM10394190-2

Date: Jul. 03, 2007

Page: 9 of 96

generally on criteria published by the American National Standards Institute (ANSI) for

localized specific absorption rate (SAR) in Section 4.2 of “IEEE Standard for Safety
Levels with Respect to Human Exposure to Radio Frequency Electromagnetic Fields,
3KHz to 300GHz,” ANSI/IEEE C95.1-1992, Copyright 1992 by the Institute of Electrical
& Electronics Engineers, Inc., New York, New York 10071.

Uncontrolled Environment
Human Exposure

General Population

Spatial Peak SAR 1.60 mW/g

(Brain) (averaged over a mass of 1g)

Table 3. RF Exposure Limits
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2. Summary of Results

GSM850 SAR(T5001296AAAA BYD Battery)

Test Configuration SAR, Averaged over 1g (W/kg) Temperature
Mode Verdict
Channel/Power(dBm) Low/31.5 Middle/31.6 High/31.7 (C)
Cheek 1.33 1.05 0.622 22 Pass
Left
Tilt - 0.786 - 22 Pass
GSM850 Cheek 1.49 1.19 0.623 22 Pass
Right
Tilt - 0.795 - 22 Pass
Body Distance 2.0cm 0.606 0.442 0.225 22 Pass
PCS1900 SAR(T5001296AAAA BYD Battery)
Test Configuration SAR, Averaged over 1g (W/kg) Temperature Verdict
Mode
Channel/Power(dBm) Low/29.8 Middle/30.1 High/30.1 (C)
Cheek 0.291 0.362 0.430 22 Pass
Left
Tilt - 0.267 - 22 Pass
PCS1900 Cheek 0.425 0.316 0.214 22 Pass
Right
Tilt - 0.162 - 22 Pass
Body Distance 2.0cm 0.406 0.338 0.245 22 Pass
Maximum values with T5001296AAAA BYD Battery
Conducted
Frequency .. 1g Average Power Amb. .
Band (MH2) EUT position Output Power (Wikg) Drift(dB) | Temp (C) Verdict
(dBm)
LeftHand, Cheek, Low channel 31.5 1.33 0.070 22 PASS
850 RightHand, Cheek, Low channel 31.5 1.49 0.073 22 PASS
BodyWorn, Low Channel 315 0.606 0.006 22 PASS
1900 LeftHand, Cheek, High Channel 30.1 0.430 0.008 22 PASS
RightHand, Cheek, Low Channel 29.8 0.425 -0.073 22 PASS
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BodyWorn, Low Channel 29.8 0.406 -0.029 22 PASS

Note:

1.

In GSM850 band, the low, middle and high channels are CH128/824.2MHz, CH189/836.4MHz and
CH251/848.8MHz separately.

In PCS1900 band, the low, middle and high channels are CH512/1805.2MHz, CH661/1880.0MHz and
CH810/1909.8MHz separately.

For the Bodyworn measurements the sample was only placed with the antenna toward the phantom since
this position delivers the highest SAR values.

For the Bodyworn measurements, the distance from the sample to the phantom is 2.0 cm.

For all the tests, the maximum absolute value of the power drift which is under the
PCS1900-RightHandSide-Cheek-Middle configuration is 0.157dB.
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Instrument Model Serial number NO. Dat? of I_ast
Calibration

Desktop PC COMPAQ EVO N/A GSM-SAR-025 N/A

Dasy 4 software V 4.7 build 44 N/A GSM-SAR-001 N/A
Probe ES3DV3 3088 GSM-SAR-034 2006.12.12
DAE DAE3 569 GSM-SAR-023 2006.12.08
900MHz system validation D900V2 184 GSM-SAR-017 2006.12.06

dipole

1800MHz Zy.zf]z validation D1800V2 2d070 GSM-SAR-018 2006.12.12

Phantom SAM 12 TP-1283 GSM-SAR-005 N/A

Robot RX90L FO3/5V32ALUA01 | GSM-SAR-006 N/A
Dielectric probe kit 85070D US01440168 GSM-SAR-016 2006.12.19
Agilent network analyzer E5071B MY42100549 GSM-SAR-007 2006.12.19
Agilent signal generator E4438 14438CATO-19719 GSM-SAR-008 2006.12.19
Mini-Circuits preamplifier ZHL-42 D041905 GSM-SAR-033 2007.04.26
Agilent power meter E4416A GB41292095 GSM-SAR-010 2006.12.19
Agilent power sensor 8481H MY41091234 GSM-SAR-011 2006.12.19
HT CP6100 20N Coupling 6100 SCP301480120 GSM-SAR-012 2006.12.19
R&S Universal radio CMU200 103633 GSM-AUD-002 2006.12.19

communication tester
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4.1 GSM850-LeftHandSide-Cheek-Middle

Date/Time: 2007-6-22 20:32:42
Test Laboratory: SGS-GSM
GSMB850-LeftHandSide-Cheek-Middle(BYD)
DUT: GSM10394190-5#; Type: Head; Serial: 01113900001527-4

Communication System: GSM850-GSM Mode; Frequency: 836.4 MHz;Duty Cycle: 1:8.3

Medium: HSL850-Head Medium parameters used: f = 836.4 MHz; ¢ = 0.881 mho/m; e .=42.4; p =
1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

Sensor-Surface: 4mm (M echanical Surface Detection)

Electronics: DAE3 Sn569; Calibrated: 2006-12-8

Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Mid(BYD)/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.14 mW/g

Cheek position - Mid(BYD)/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 27.6 V/m; Power Drift = -0.019 dB

Peak SAR (extrapolated) = 1.42 W/kg

SAR(1 g) = 1.05 mW/g; SAR(10 g) = 0.716 mW/g

Maximum value of SAR (measured) = 1.12 mW/g
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dB
— 0.000

— -2.08

-4.16

-b.24

-8.32

-10.4

0dB =1.12mW/g

4.2 GSM850-LeftHandSide-Tilt-Middle

Date/Time: 2007-6-22 19:45:51
Test Laboratory: SGS-GSM
GSM850-LeftHandSide-Tilt-Middle(BYD)
DUT: GSM10394190-5#; Type: Head; Serial: 01113900001527-4

Communication System: GSM850-GSM Mode; Frequency: 836.4 MHz;Duty Cycle: 1:8.3
Medium: HSL850-Head Medium parameters used: f = 836.4 MHz; ¢ = 0.881 mho/m; e .=42.4; p =
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1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

Sensor-Surface: 4mm (M echanical Surface Detection)

Electronics: DAE3 Sn569; Calibrated: 2006-12-8

Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Tilt position - Mid(BYD)/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.859 mW/g

Tilt position - Mid(BYD)/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 29.4 VV/m; Power Drift = -0.049 dB

Peak SAR (extrapolated) = 1.07 W/kg

SAR(1 g) = 0.786 mW/g; SAR(10 g) = 0.539 mW/g

Maximum value of SAR (measured) = 0.841 mW/g
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dB
— 0.000

—-2.10

-4.20

-6.30

-8.40

10.5 i
0dB =0.841mW/g

4.3 GSM850-LeftHandSide-WorstCase-Low

Date/Time: 2007-6-22 20:07:15
Test Laboratory: SGS-GSM
GSMB850-LeftHandSide-Cheek-Low(BYD)
DUT: GSM10394190-5#; Type: Head; Serial: 01113900001527-4

Communication System: GSM850-GSM Mode; Frequency: 824.2 MHz;Duty Cycle: 1:8.3
Medium: HSL850-Head Medium parameters used: f = 824.2 MHz; ¢ = 0.867 mho/m; &= 42.6; p =
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1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

Sensor-Surface: 4mm (M echanical Surface Detection)

Electronics: DAE3 Sn569; Calibrated: 2006-12-8

Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Low (BYD)/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.44 mW/g

Cheek position - Low(BYD)/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 31.2 V/m; Power Drift = 0.070 dB

Peak SAR (extrapolated) = 1.83 W/kg

SAR(1 g) = 1.33 mW/g; SAR(10 g) = 0.903 mW/g

Maximum value of SAR (measured) = 1.42 mW/g
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0dB =1.42mW/g

4.4 GSM850-LeftHandSide-WorstCase-High

Date/Time: 2007-6-16 13:44:47
Test Laboratory: SGS-GSM
GSMB850-LeftHandSide-Cheek-High(BYD)
DUT: GSM10394190-5#; Type: Head; Serial: 01113900001527-4

Communication System: GSM850-GSM Mode; Frequency: 848.8 MHz;Duty Cycle: 1:8.3
Medium: HSL850-Head Medium parameters used: f = 848.8 MHz; ¢ = 0.898 mho/m; e .=42.4; p =
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1000 kg/m’

Phantom section: Left Section

DASY4 Configuration:

Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

Sensor-Surface: 4mm (M echanical Surface Detection)

Electronics: DAE3 Sn569; Calibrated: 2006-12-8

Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High(BYD)/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.663 mW/g

Cheek position - High(BYD)/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 22.2 V/m; Power Drift = 0.005 dB

Peak SAR (extrapolated) = 0.847 W/kg

SAR(1 g) = 0.622 mW/g; SAR(10 g) = 0.423 mW/g

Maximum value of SAR (measured) = 0.667 m\W/g
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dB
— 0.000

—-2.12
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-8.48

-10.6

0dB = 0.667mW/g

4.5 GSM850-RightHandSide-Cheek-Middle

Date/Time: 2007-6-16 12:00:13
Test Laboratory: SGS-GSM
GSM850-RighHandSide-Cheek-Middle(BYD)
DUT: GSM10394190-5#; Type: Head; Serial: 01113900001527-4

Communication System: GSM850-GSM Mode; Frequency: 836.4 MHz;Duty Cycle: 1:8.3
Medium: HSL850-Head Medium parameters used: f = 836.4 MHz; ¢ = 0.881 mho/m; e .=42.4; p =
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Phantom section: Right Section

DASY4 Configuration:

Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

Sensor-Surface: 4mm (M echanical Surface Detection)

Electronics: DAE3 Sn569; Calibrated: 2006-12-8

Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Middle BYD/Area Scan (71x111x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.29 mW/g

Cheek position - Middle BYD/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 30.1 V/m; Power Drift = -0.044 dB

Peak SAR (extrapolated) = 1.59 W/kg

SAR(1 g) = 1.19 mW/g; SAR(10 g) = 0.816 mW/g

Maximum value of SAR (measured) = 1.27 mW/g
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4.6 GSM850-RightHandSide-Tilt-Middle

Date/Time: 2007-6-22 19:10:57
Test Laboratory: SGS-GSM
GSM850-RighHandSide-Tilt-Middle(BYD)
DUT: GSM10394190-5#; Type: Head; Serial: 01113900001527-4

Communication System: GSM850-GSM Mode; Frequency: 836.4 MHz;Duty Cycle: 1:8.3
Medium: HSL850-Head Medium parameters used: f = 836.4 MHz; ¢ = 0.881 mho/m; e .=42.4; p =
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Phantom section: Right Section

DASY4 Configuration:

Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

Sensor-Surface: 4mm (M echanical Surface Detection)

Electronics: DAE3 Sn569; Calibrated: 2006-12-8

Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Tilt position - Middle(BYD)/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.874 mW/g

Tilt position - Middle(BYD)/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 27.4 VIm; Power Drift = -0.030 dB

Peak SAR (extrapolated) = 1.11 W/kg

SAR(1 g) = 0.795 mW/g; SAR(10 g) = 0.563 mW/g

Maximum value of SAR (measured) = 0.871 mW/g
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4.7 GSM850-RightHandSide-WorstCase-Low

Date/Time: 2007-6-22 21:08:45
Test Laboratory: SGS-GSM
GSM850-RighHandSide-Cheek-Low(BYD)
DUT: GSM10394190-5#; Type: Head; Serial: 01113900001527-4

Communication System: GSM850-GSM Mode; Frequency: 848.8 MHz;Duty Cycle: 1:8.3
Medium: HSL850-Head Medium parameters used: f = 848.8 MHz; ¢ = 0.898 mho/m; e .=42.4; p =



Order No: GSM10394190-2
Date: Jul. 03, 2007
Page: 25 of 96
1000 kg/m’

Phantom section: Right Section

DASY4 Configuration:

Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

Sensor-Surface: 4mm (M echanical Surface Detection)

Electronics: DAE3 Sn569; Calibrated: 2006-12-8

Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Low (BYD) 2/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.60 mW/g

Cheek position - Low (BYD) 2/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 34.2 V/m; Power Drift = 0.073 dB

Peak SAR (extrapolated) = 2.03 W/kg

SAR(1 g) = 1.49 mW/g; SAR(10 g) = 1.02 mW/g

Maximum value of SAR (measured) = 1.59 mW/g
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4.8 GSM850-RightHandSide-WorstCase-High

Date/Time: 2007-6-22 21:51:00
Test Laboratory: SGS-GSM
GSMB850-RighHandSide-Cheek-High(BYD)
DUT: GSM10394190-5#; Type: Head; Serial: 01113900001527-4

Communication System: GSM850-GSM Mode; Frequency: 848.8 MHz;Duty Cycle: 1:8.3
Medium: HSL850-Head Medium parameters used: f = 848.8 MHz; ¢ = 0.898 mho/m; e .=42.4; p =
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Phantom section: Right Section

DASY4 Configuration:

Probe: ES3DV3 - SN3088; ConvF(6, 6, 6); Calibrated: 2006-12-12

Sensor-Surface: 4mm (M echanical Surface Detection)

Electronics: DAE3 Sn569; Calibrated: 2006-12-8

Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High(BYD)/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.679 mW/g

Cheek position - High(BYD)/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 22.1 V/m; Power Drift = 0.039 dB

Peak SAR (extrapolated) = 0.847 W/kg

SAR(1 g) = 0.623 mW/g; SAR(10 g) = 0.426 mW/g

Maximum value of SAR (measured) = 0.671 mW/g
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4.9 GSM850-Body-Worn -Low

Date/Time: 2007-6-22 17:29:35
Test Laboratory: SGS-GSM
GSM850-Body-Low-2.0cm-BYD
DUT: GSM10394190-5#; Type: Head; Serial: 01113900001527-4

Communication System: GSM850-GSM Mode; Frequency: 824.2 MHz;Duty Cycle: 1:8.3
Medium: 850-Body Medium parameters used: f = 824.2 MHz; ¢ =0.952 mho/m; ¢ =54.7; p =1000
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kg/m’
Phantom section: Flat Section

DASY4 Configuration:

Probe: ES3DV3 - SN3088; ConvF(5.92, 5.92, 5.92); Cdlibrated: 2006-12-12
Sensor-Surface: 4mm (M echanical Surface Detection)

Electronics: DAE3 Sn569; Calibrated: 2006-12-8

Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Low(BYD)/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.663 mW/g

Body Worn - Low(BYD)/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 22.1 V/m; Power Drift = 0.006 dB

Peak SAR (extrapolated) = 0.837 W/kg

SAR(1 g) = 0.606 mW/g; SAR(10 g) = 0.421 mW/g

Maximum value of SAR (measured) = 0.651 mW/g
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4.10 GSM850-Body-Worn -Middle

Date/Time: 2007-6-22 17:07:31
Test Laboratory: SGS-GSM
GSM850-Body-Mid-2.0cm-BYD
DUT: GSM10394190-5#; Type: Head; Serial: 01113900001527-4

Communication System: GSM850-GSM Mode; Frequency: 836.4 MHz;Duty Cycle: 1:8.3
Medium: 850-Body Medium parameters used: f = 836.4 MHz; o = 0.964 mho/m; ¢ .= 54.9; o = 1000
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kg/m’
Phantom section: Flat Section

DASY4 Configuration:

Probe: ES3DV3 - SN3088; ConvF(5.92, 5.92, 5.92); Cdlibrated: 2006-12-12
Sensor-Surface: 4mm (M echanical Surface Detection)

Electronics: DAE3 Sn569; Calibrated: 2006-12-8

Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Middle(BYD)/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.486 mW/g

Body Worn - Middle(BYD)/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 18.7 V/m; Power Drift = 0.023 dB

Peak SAR (extrapolated) = 0.613 W/kg

SAR(1 g) = 0.442 mW/g; SAR(10 g) = 0.308 mW/g

Maximum value of SAR (measured) = 0.471 mW/g
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4.11 GSM850-Body-Worn -High

Date/Time: 2007-6-22 17:51:41
Test Laboratory: SGS-GSM
GSM850-Body-High-2.0cm-BYD
DUT: GSM10394190-5#; Type: Head; Serial: 01113900001527-4

Communication System: GSM850-GSM Mode; Frequency: 848.8 MHz;Duty Cycle: 1:8.3
Medium: 850-Body Medium parameters used: f = 848.8 MHz; ¢ =0.972 mho/m; ¢ =54.8; p = 1000
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kg/m’
Phantom section: Flat Section

DASY4 Configuration:

Probe: ES3DV3 - SN3088; ConvF(5.92, 5.92, 5.92); Cdlibrated: 2006-12-12
Sensor-Surface: 4mm (M echanical Surface Detection)

Electronics: DAE3 Sn569; Calibrated: 2006-12-8

Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - High(BYD)/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.279 mW/g

Body Worn - High(BYD)/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 14.0 V/m; Power Drift = -0.005 dB

Peak SAR (extrapolated) = 0.355 W/kg

SAR(1 g) = 0.255 mW/g; SAR(10 g) = 0.178 mW/g

Maximum value of SAR (measured) = 0.272 m\W/g
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4.12 PCS1900-LeftHandSide-Cheek-Middle

Date/Time: 2007-6-25 8:40:04
Test Laboratory: SGS-GSM
GSM1900-LeftHandSide-Cheek-Mid-BYD
DUT: GSM10394190-5#; Type: Head; Serial: 01113900001527-4

Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium: HSL1900_Head Medium parameters used: f = 1880 MHz; o = 1.42 mho/m; .= 38.6; p =
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Phantom section: Left Section

DASY4 Configuration:

Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12
Sensor-Surface: 4mm (M echanical Surface Detection)

Electronics: DAE3 Sn569; Calibrated: 2006-12-8

Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Middle(BYD)/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.426 mW/g

Cheek position - Middle(BYD)/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 12.8 VV/m; Power Drift = 0.083 dB

Peak SAR (extrapolated) = 0.527 W/kg

SAR(1 g) = 0.362 mW/g; SAR(10 g) = 0.209 mW/g

Maximum value of SAR (measured) = 0.400 mW/g
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4.13 PCS1900-LeftHandSide-Tilt-Middle

Date/Time: 2007-6-25 9:05:41
Test Laboratory: SGS-GSM
GSM1900-LeftHandSide-Tilt-Mid-BYD
DUT: GSM10394190-5#; Type: Head; Serial: 01113900001527-4

Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium: HSL1900_Head Medium parameters used: f = 1880 MHz; o = 1.42 mho/m; .= 38.6; p =
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Phantom section: Left Section

DASY4 Configuration:

Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12
Sensor-Surface: 4mm (M echanical Surface Detection)

Electronics: DAE3 Sn569; Calibrated: 2006-12-8

Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Tilt position - Middle(BYD)/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.321 mW/g

Tilt position - Middle(BYD)/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 12.2 VV/m; Power Drift = -0.055 dB

Peak SAR (extrapolated) = 0.502 W/kg

SAR(1 g) = 0.267 mW/g; SAR(10 g) = 0.131 mW/g

Maximum value of SAR (measured) = 0.302 mW/g
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4.14 PCS1900-LeftHand Side-WorstCase-Low

Date/Time: 2007-6-25 9:31:54
Test Laboratory: SGS-GSM
GSM1900-LeftHandSide-Cheek-Low-BYD
DUT: GSM10394190-5#; Type: Head; Serial: 01113900001527-4

Communication System: PCS1900-GSM Mode; Frequency: 1850.2 MHz;Duty Cycle: 1:8.3
Medium: HSL1900_Head Medium parameters used: f = 1850.2 MHz; ¢ = 1.38 mho/m; ¢.=38.8; p =
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Phantom section: Left Section

DASY4 Configuration:

Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12
Sensor-Surface: 4mm (M echanical Surface Detection)

Electronics: DAE3 Sn569; Calibrated: 2006-12-8

Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Low(BYD)/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.334 mW/g

Cheek position - Low(BYD)/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 11.3 V/m; Power Drift = 0.071 dB

Peak SAR (extrapolated) = 0.427 W/kg

SAR(1 g) = 0.291 mW/g; SAR(10 g) = 0.170 mW/g

Maximum value of SAR (measured) = 0.315 mW/g
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4.15 PCS1900-LeftHand Side-WorstCase-High

Date/Time: 2007-6-25 10:04:01
Test Laboratory: SGS-GSM
GSM1900-LeftHandSide-Cheek-High-BYD
DUT: GSM10394190-5#; Type: Head; Serial: 01113900001527-4

Communication System: PCS1900-GSM Mode; Frequency: 1909.8 MHz;Duty Cycle: 1:8.3
Medium: HSL1900_Head Medium parameters used: f = 1909.8 MHz; ¢ = 1.45 mho/m; ¢.=38.5; p =
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Phantom section: Left Section

DASY4 Configuration:

Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12
Sensor-Surface: 4mm (M echanical Surface Detection)

Electronics: DAE3 Sn569; Calibrated: 2006-12-8

Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High(BYD)/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.505 mW/g

Cheek position - High(BYD)/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 15.0 V/m; Power Drift = 0.008 dB

Peak SAR (extrapolated) = 0.638 W/kg

SAR(1 g) = 0.430 mW/g; SAR(10 g) = 0.248 mW/g

Maximum value of SAR (measured) = 0.473 mW/g
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4.16 PCS1900-RightHandSide-Cheek-Middle

Date/Time: 2007-6-25 12:32:32
Test Laboratory: SGS-GSM
GSM1900-RightHandSide-Cheek-Mid-BYD
DUT: GSM10394190-5#; Type: Head; Serial: 01113900001527-4

Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium: HSL1900_Head Medium parameters used: f = 1880 MHz; o = 1.42 mho/m; .= 38.6; p =
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Phantom section: Right Section

DASY4 Configuration:

Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12
Sensor-Surface: 4mm (M echanical Surface Detection)

Electronics: DAE3 Sn569; Calibrated: 2006-12-8

Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Middle(BYD)/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.375 mW/g

Cheek position - Middle(BYD)/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 10.6 V/m; Power Drift = -0.159 dB

Peak SAR (extrapolated) = 0.470 W/kg

SAR(1 g) = 0.316 mW/g; SAR(10 g) = 0.181 mW/g

Maximum value of SAR (measured) = 0.345 mW/g
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4.17 PCS1900-RightHandSide-Tilt-Middle

Date/Time: 2007-6-25 14:03:46
Test Laboratory: SGS-GSM
GSM1900-RightHandSide-Tilt-Mid-BYD
DUT: GSM10394190-5#; Type: Head; Serial: 01113900001527-4

Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium: HSL1900_Head Medium parameters used: f = 1880 MHz; o = 1.42 mho/m; .= 38.6; p =
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Phantom section: Right Section

DASY4 Configuration:

Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12
Sensor-Surface: 4mm (M echanical Surface Detection)

Electronics: DAE3 Sn569; Calibrated: 2006-12-8

Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Tilt position - Middle(BYD)/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.190 mW/g

Tilt position - Middle(BYD)/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 9.67 V/m; Power Drift = -0.078 dB

Peak SAR (extrapolated) = 0.295 W/kg

SAR(1 g) = 0.162 mW/g; SAR(10 g) = 0.084 mW/g

Maximum value of SAR (measured) = 0.182 m\W/g
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0dB =0.182mW/g

4.18 PCS1900-RightHandSide-WorstCase-Low

Test Laboratory: SGS-GSM

Date/Time: 2007-6-25 12:54:29

GSM1900-RightHandSide-Cheek-Low-BYD

DUT: GSM103941905#; Type: Head; Serial: 01113900001527-4

Communication System: PCS1900-GSM Mode; Frequency: 1850.2 MHz;Duty Cycle: 1:8.3
Medium: HSL1900_Head Medium parameters used: f = 1850.2 MHz; ¢ = 1.38 mho/m; ¢.=38.8; p =
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Phantom section: Right Section

DASY4 Configuration:

Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12
Sensor-Surface: 4mm (M echanical Surface Detection)

Electronics: DAE3 Sn569; Calibrated: 2006-12-8

Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - Low(BYD)/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.500 mW/g

Cheek position - Low(BYD)/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 11.6 VV/m; Power Drift = -0.073 dB

Peak SAR (extrapolated) = 0.622 W/kg

SAR(1 g) = 0.425 mW/g; SAR(10 g) = 0.246 mW/g

Maximum value of SAR (measured) = 0.465 mW/g
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dB
— 0.000

—-3.96

-7.92

-11.9

-15.8 b

-19.8

0dB = 0.465mW/g

4.19 PCS1900-RightHandSide-WorstCase-High

Date/Time: 2007-6-25 13:20:08
Test Laboratory: SGS-GSM
GSM1900-RightHandSide-Cheek-High-BYD
DUT: GSM10394190-5#; Type: Head; Serial: 01113900001527-4

Communication System: PCS1900-GSM Mode; Frequency: 1909.8 MHz;Duty Cycle: 1:8.3
Medium: HSL1900_Head Medium parameters used: f = 1909.8 MHz; ¢ = 1.45 mho/m; ¢.=38.5; p =
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1000 kg/m’

Phantom section: Right Section

DASY4 Configuration:

Probe: ES3DV3 - SN3088; ConvF(5.07, 5.07, 5.07); Calibrated: 2006-12-12
Sensor-Surface: 4mm (M echanical Surface Detection)

Electronics: DAE3 Sn569; Calibrated: 2006-12-8

Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Cheek position - High(BYD)/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.249 mW/g

Cheek position - High(BYD)/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 9.03 V/m; Power Drift = -0.057 dB

Peak SAR (extrapolated) = 0.313 W/kg

SAR(1 g) = 0.214 mW/g; SAR(10 g) = 0.124 mW/g

Maximum value of SAR (measured) = 0.231 mW/g
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dB
— 0.000
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0dB =0.231mW/g

4.20 PCS1900-Body-Worn -Low

Date/Time: 2007-6-23 8:58:13
Test Laboratory: SGS-GSM
GSM1900-Body-Low-2cm-BYD
DUT: GSM10394190-5#; Type: Head; Serial: 01113900001527-4

Communication System: PCS1900-GSM Mode; Frequency: 1850.2 MHz;Duty Cycle: 1:8.3
Medium: 1900-Body Medium parameters used: f = 1850.2 MHz; ¢ = 1.53 mho/m; ¢ :=50.9; p = 1000
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kg/m’
Phantom section: Flat Section

DASY4 Configuration:

Probe: ES3DV3 - SN3088; ConvF(4.68, 4.68, 4.68); Calibrated: 2006-12-12
Sensor-Surface: 4mm (M echanical Surface Detection)

Electronics: DAE3 Sn569; Calibrated: 2006-12-8

Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Low(BYD)/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.445 mW/g

Body Worn - Low(BYD)/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 12.5 V/m; Power Drift = -0.029 dB

Peak SAR (extrapolated) = 0.642 W/kg

SAR(1 g) = 0.406 mW/g; SAR(10 g) = 0.252 mW/g

Maximum value of SAR (measured) = 0.437 m\W/g



Order No: GSM10394190-2
Date: Jul. 03, 2007
Page: 52 of 96

dB
— 0.000
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0dB =0.437mW/g

4.21 PCS1900-Body-Worn -Middle

Date/Time: 2007-6-23 9:20:34
Test Laboratory: SGS-GSM
GSM1900-Body-Mid-2cm-BYD
DUT: GSM10394190-5#; Type: Head; Serial: 01113900001527-4

Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium: 1900-Body Medium parameters used: f = 1880 MHz; ¢ = 1.56 mho/m; e =50.8; o = 1000
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kg/m’
Phantom section: Flat Section

DASY4 Configuration:

Probe: ES3DV3 - SN3088; ConvF(4.68, 4.68, 4.68); Calibrated: 2006-12-12
Sensor-Surface: 4mm (M echanical Surface Detection)

Electronics: DAE3 Sn569; Calibrated: 2006-12-8

Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - Middle(BYD)/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.370 mW/g

Body Worn - Middle(BYD)/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 12.0 V/m; Power Drift = 0.013 dB

Peak SAR (extrapolated) = 0.538 W/kg

SAR(1 g) = 0.338 mW/g; SAR(10 g) = 0.209 mW/g

Maximum value of SAR (measured) = 0.366 m\W/g
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dB
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0 dB = 0.366mW/g

4.22 PCS1900-Body-Worn -High

Date/Time: 2007-6-23 9:44:04
Test Laboratory: SGS-GSM
GSM1900-Body-High-2cm-BYD
DUT: GSM10394190-5#; Type: Head; Serial: 01113900001527-4

Communication System: PCS1900-GSM Mode; Frequency: 1909.8 MHz;Duty Cycle: 1:8.3
Medium: 1900-Body Medium parameters used: f = 1909.8 MHz; ¢ = 1.6 mho/m; ¢ =50.7; p = 1000
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kg/m’
Phantom section: Flat Section

DASY4 Configuration:

Probe: ES3DV3 - SN3088; ConvF(4.68, 4.68, 4.68); Calibrated: 2006-12-12
Sensor-Surface: 4mm (M echanical Surface Detection)

Electronics: DAE3 Sn569; Calibrated: 2006-12-8

Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

Measurement SW: DASY 4, V4.7 Build 44; Postprocessing SW: SEMCAD, V1.8 Build 171

Body Worn - High(BYD)/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.268 mW/g

Body Worn - High(BYD)/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 10.5 V/m; Power Drift = -0.010 dB

Peak SAR (extrapolated) = 0.393 W/kg

SAR(1 g) = 0.245 mW/g; SAR(10 g) = 0.150 mW/g

Maximum value of SAR (measured) = 0.265 m\W/g
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1. Photographs of Test Setup
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Fig.2 Photograph of the Tissue Simulant
Fluid Liquid depth 15cm for
Left-Head Side
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Fig.3 Photograph of the Tissue Simulant
Liquid depth 15cm for Body-Worn
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1900MH=

F = 15 em
- 15em ¢
‘—
Fig.4 Photograph of the Tissue Simulant Fig.5 Photograph of the Tissue Simulant
Fluid Liquid depth 15cm for Liquid depth 15cm for Body-Worn

Right-Head Side

Fig.6 Photograph of the Left Hand Side Cheek status

Fig.7 Photograph of the Left Hand Side Tilt status
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Fig.8 Photograph of the Right Hand Side Cheek status
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Fig.10 Photograph of the BodyWorn status



2. Photographs of the EUT
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Fig.11 Front View
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Fig.12 Back View

3. Photographs of the battery
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Fig. 13 Front view of battery (BYD)

Fig. 14 Back view of battery (BYD)
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4. Photograph of the charger and Headset
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Figl6 Headset

Fig.15 Charger
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5. Probe Calibration certificate

Calibration Laboratory of Cr bar e
Schmid & Partner S Narciue wilses ESidanacy

Engineering AG : g Senaizin weizznra di inrsturs
Zeughaussirasse 43, BI04 Zuvigh, Switzeriand @; Fwiss Cabtaation Snnvice
Accewdiled by the Swiss Federal Dfion of Metrolgy and Acenedislion no.: SC5 108

The Swiss Accraditation Sersice 8 one of the signatoris t2 the EA
Multifateral Agreemant for the moognition of caflbeation cortificates

Gew SGSCSTCONTT) oo ES330880ec08

This caliration certficats e ransabiifity %o national sandasds, whics realin the physical units of nils {51
Tre measurnmens and o unceranies wih conddencs probatiity ane grven on the folowing pages and ane pai of e cerificats.

Al callirtons hiem bean tonducied in B dosed laboestony Taciiy: tamoerahune (22 + 310 and humidity = F0%.

Caliterinn Equpment used [METE rrilical for calibratian)

Primary Btondands o Cal Dais (Salbrabed by, Cerificaln bia | & bl C it
Peswiar malir E44108 CH412036T4 5-ApeD6 (METAE, Mo. 251 00557) Apro?
Preswar senisecr S44128 MY4 1805277 5 Apr-06 [METAS, Mo. 251-00557) AproT
Powar menaor E44124 MY 14 0808T 5-Apr06 METAS, Mo. 251.00557) AproT
Pedgrencs 1 i Ateeumor B BEDE 3] 10-Aug-08 (METAS. Me. 21700603 Aug 07
Rufersncs 20 60 Afianusicr Sh: SHO0 (206 A-Ape-0 (MITAS, o, 751-00553) Al
Reer=nce 20 o8 Afianuaior 5H: 55128 [300) ACAug- (MIETAS. Mo, 217-00803) Aug-O7
Restersnaos Prots ESI0V2 SN 02 2-Jan-00 (SPEAG, Mo, ESI-012_Jsnt) Juna?
DAES an; B5d 21-Jun-0f (SPEAG, Mo, DMES-G5_Junlb) Jur T
& v Slurakards og Cotviczk Dt (i Moo} Soreduled Creck
RF gereminr HP BG4EC USH4ZLTTI0 A BE [SPEAG. In houss check Nov-05) I b vhack: Noe-0F
Nemwork Arakzer HF 8TEIE USITIB0EE 180401 (SPEASS, In house check Oci-D5) in howsa chack: OG0T
Calisrabed by . ] T
Mpproved by
E
“hmmdﬂlﬁhrﬁ i 'mhilmw&hm.
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Calibration Laboratory of
Schmid & Partner
Enginsering AG

Zeughaussirasse 43, BB04 Zurick, Switzerand

& ieelichar KalBrunamnat
Barvice sulsge d'Salkonnage
Barvlss dvizmers dl nrahea
Swins Calibration Service

Accrediiad by e Swiss Faceral Office of Metrlogy and Accredilalion Aczruditaion Na: SC5 108
Thi Sk Accraditation Service s one of e aignatorias 1o tha EA
Mutilsleral Agresment for the recognition of calibraticn certificates.

Glossary:

T5L tissue simulating liquid

NORMLYy.2 sensitivity in free space

ConF sensitivity in TSL / NCRMx.y .2

ocp diode comprassion point

Palarization ¢ i rotation around probe axis

Palarization & 4 rotation around an axis that |s in the plane nomal to probe axis (at

measuremant cantar), L.e., 8 = 0is normal to probe axis

Calibration Is Performed According to the Following Standards:

a) |IEEE Std 1528-2043, "|EEE Racommended Practice for Determining the Peak Spatial-
Averaged Specific Absorption Rate (SAR) in the Human Head from Wireless
Communications Devices: Measurement Technigues®, December 2003

b) CENELEC EM 50361, “Basic standard for the measurement of Specific Absorption Rate
related to human exposure 10 eleciromagnatic fislds from mobile phones (300 MHz - 3
GHz), July 2001

Methods Applied and Interpretation of Parameters:

«  NORMy,y,z: Assessed for E-flald polarization 8 = 0 {f = 800 MHz in TEM-cell, f > 1800 MHz:
R22 waveguide). NORM:x,y.z are only intermediate values, |.e., the uncertainties aof
MORM:,y,z doas not effect the E°-field uncerainty inside TSL (see below CanvF).

= NORM{fix,y,z = NORMx,y.2z * fraquency_response (see Frequency Respense Chart). This
linearization is implemented In DASY4 software versions later than 4.2. The uncertainty of
the frequency responsa is included in the stated uncerainty of Comd.

» DGCPyxy.z DCP are numerical inearization parameters assessed based on the data of
power sweep (no uncartainty requined). DCP does not depend on frequency nor media.

»  ConvF and Boundary Effect Paramaters: Assessed in flat phantom using E-field {(or
Temperature Transfer Standard for f < B00 MHz) and inside waveguide using analytical fisld
dizgtributions based on power measuraments for f = 800 MHz. The same satups ane used for
assessment of the parameters applied for boundary compensation (alpha, depth) of which
typical uncertainty values are given, These parameters are used in DASY4 software to
improve probe accuracy closa to the boundary, The sensitivity in TSL coresponds to
WNORMz,. .2 * ComeE whereby the uncerainty corresponds to that given for ConwF, A
frequency depandant ConwvF ig used in DASY version 4.4 and higher which allows
axtanding the validity from £ 50 MHz to £ 100 MHz.

= Sphercal iscirogy (30 deviation from isotropy): in a field of low gradients realized using a
flat phamtom exposed by a patch antenna.

= Sensor Qffset: The sansor offset corresponds to the offset of vifual measurement center
from the probe tip (on probe axis). No tolarance requined.

Cerlificate Mo ES3-3088 DecOi Page 2 of 9
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ES3DV3 SN: 3088 December 12, 2006

Probe ES3DV3

SN:3088

Manufactured: July 20, 2005
Last calibrated: September 13, 2005
Recalibrated: December 12, 2006

Calibrated for DASY Systems

{Mote: non-compatible with DASY2 system!)

Cerilicate Mo; E53-3068_Decli Paga 1of &
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ES30V3 SN:3088 December 12, 2006

DASY - Parameters of Probe: ES3DV3 SN:3088

Sensitivity in Free Spaca“ Dicde Gumpressinn“
MormX 131 £104%  EVivimy? DCF X g4 mv
MomY 123 £101%  WWIWIm)? DCP Y 94 my
Marm2 127 £900%  uWiim)? DCF Z 83 mv/

Sensitivity in Tissue Simulating Liquid {Conversion Factors)

Pleaste sed Page 8,

Boundary Effect

TSL 200 MHz Typical SAR gradient: 5 % per mm
Sangor Cantar to Phaniom Surfisce Distance A0 mm 4.0 mm
AR, [%] Without Comection Algarithm 24 D&
SAR, [%] With Correction Algarithm 1.0 0o
TSL 1810 MHz Typical SAR gradient: 10 % per mm
Sensor Center 1o Phantom Surfaca Distance 30 mm 4.0 mm
BAR., %] Without Comection Algorthm 7.6 4.5
SA R, %] With Comaciion Algorithm 0.1 02
Sensor Offset
Probe Tip Io Sensor Center 2.0 mm

The reparted uncertainty of measuramant is stated as the standard uncertainty of
measuremant multiplied by the coverage factor k=2, which for a normal distribution

corresponds to a coverage probability of approximately 95%.

* Tha uncanakiies of Nom, ¥ T do not abiect he E¥-fiekd uncaanly iniids TSL (3aa Page B
¥ Mumenizal iemasizaion parametan: unconainty no reguined.

Carlificaie No: ES3-3088_Declf Pagadal @
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ES3DV3 SN:3088 December 12, 2006

Frequency Response of E-Field

(TEM-Cell:ifi110 EXX, Waveguide: R22)

Froquency response (normalizod)]
= L
}
-]
L]
-]
L3
a

o#
0.4
o7
0.8
0.5 | ]
a BOG 1000 1800 2000 500 000
f [WHz]
—8—TEM —a— R22

Unceriainty of Frequency Response of E-field: £ 6.3% (k=Z)

Carirlicabs Moo ES3-3080 Deole Fage 5ol 9
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ES3DV3 SN:3088 December 12, 2006

Receiving Pattern (¢), 3 =0°

f= 600 MHz, TEM ifi110EXX f = 1800 MHz, WG R22

1o

(17 0 B 2 e B | S [ I |

UE- ........ L e e B B e B B M B m s ﬂ—m w:
T ! | I - ! IS N N N N N S B B B —— 100 M
g 2 | S S A A A o A P
T hesstttlttass 2 ssddtiBEEERSs sz sasaad L L
L] .|]:.1 | 1 ) A O I —i— 2500 MHz

0.6 ISR

T pEEEEEEEEEEEEEEE TN NN NN .

1.0

] RO 120 180 240 0 380

Uneertainty of Axial lsotropy Assessment: £ 0.5% (k=2)

Cerificate Mo E53-3088_Decli Pags Bal &



ES3DV3 SN:3088

1.E+4T

TE+E |

1E+5 :

Input Signal [V]

1.E=2

1.E#1

Errar [4B]

Geriificate Mo: ES3-3088 Decls

LE# e
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December 12, 2006

Dynamic Range f(SAR}..q)

(Waveguide R22, f = 1800 MHz)

a0 31 1 10 100
SAR [mMicm’]

Uncartainty of Linearity Assessment: £ 0.6% (k=2)

Paga 7 of §
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f= 900 MMz, WGLS RS (head)
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December 12, 2006

Conversion Factor Assessment

f = 1810 MHz, WGLS R22 (haad)

15 04
in 20
g 26 E 2000
T 20 E
g i 150
E1s E
E
@ 10 E "
LB 5.0
0.0 + | [ils} | . |
a an 49 &l o 20 40 60
[ )
—8— Aralytcal  —o— Measuraments =& Analylical  —S—Measuramanls
F[MHz] Validity [MHz]"  T5L  Paermitlivity Conductivity  Alpha  Dapth  ComvF Uncartainty
800 + 50/ =100 Head 41.5x5% 087 5% 1.00 1.18 .00 2 11.0% (k=2)
1810 8072100 Head 40.0+5% 1402 5% 0va 138 507 & 11.0% (k=2)
2000 #50)£100 Head 400+5% 1.4025% 0.73 1.38 487 = 11.0% (k=2)
2450 2 500£100 Head 38.2+5% 1802 5% 0re 138 468 211.8% (k=2)
wan £ 50 /& 100 Body S50£5% 1.05%5% 1.00 447 542 =11.0% (k=2)
1810 #50/+ 100 Body 53325% 1.52:5% 1.00 1.13 468 £ 11.0% (k=2)
000 & 50 /% 100 Body SX3£5% 1.50+5% DBs 137 461 +11.0% (k=2)
2450 £50/% 100 Body S527T£5% 1.85+£56% D.80 112 433 £ 11.6% (k=2)

= Th ymlizy of 2 V0D MHE cody applies for DASY w4 snd higher (ses Page 2), Tha uncartainty i Be HSS
of the Coayl wmatullhmmmmu uncertainty for B indicated froquoncy bard.

Canificats Ma: ES3-J088 Lecb

Fage 4 of &



Order No: GSM10394190-2
Date: Jul. 03, 2007
Page: 70 of 96

ES3DV3 SN:3088 December 12, 2006

Deviation from Isotropy in HSL
Error (¢, 5), f = 900 MHz

Error [dB]

1,000,850 W-0.60-0.60 B-0.60-040 B-0.60-030 B-0.20-000
D000-020 B02-04) DOA0-060 B0E0-080 WDAC-1.00

Uncertainty of Spherical Isotropy Assessrent: £ 2.6% (k=2)

Carlifcate Mo; E53-3088_Dec0b Pagedof &
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6. DAE Calibration certification

Calibration Laboratory of
Schmid & Pariner

Engineering AG
Zeughsusstrasse 43, 8004 Zurich, Switzerland

Sohwelzermcnor Kalibrisrdianst
Service sulsan détalennage
Servizio avicens di taraiem
Saiss Callbration Service

Acorodited by the Swiss Faderml Ofos of Metmiogy sne Accradiason Accrediiation Mo.: SCS 108
The Swiss Accreditalion Service is ane of the signalories o the EA
Mulifistoral Agresment for the recognitien of callbration cowtificates

cient  SG8 = CSTC (MTT) Catificate Ho: DAE3-560_Dec06
[CALIBRATION CERTIFICATE

| Odoct DAE3 - S0 000 DO3 AM - SN: 562

Galbraton procsdusls] Qb CAL-06v12
Calibration procedure for the data acquisition electronics (DAE)

Calbwvation daba: Decamber 8, 2006

Concition of the saibmted lsm |0 Tolerance

This calibralicn cedificats documents the taceabiity b rafonal standards, which resize Fe piysioa wnits of wris (50,
The measwraments and the unce-tairtes wilh corddanca probabilty are given on She folowing pages and are pert of the corsficae.

Al calraticns Pave Been conducted in the dosed labomteny lolity: erronment mpamboe (22 & 300 and humidity < T0%.

Calbragon Equigman ussd (METE oriical for cakbrtion)

Primary Slandans iow Cal Date (Calbrabed by, Cartitealn ko | Sehedulad Callormtian

Fluks Process Calbemor Typa 702 | SM: B205803 1300306 [Eical AG, Mo 5483) =i

Kaknley Mutimalar Typa 2001 SM: DE102TE Da-Oct-le (Eical AG, Mo S47E] Del-0T

Secandary Stardands In# Caeck Dals (0 housah Serpduind Chedk

Caaligrater Sou 1.1 SE LIME DDE AE 1002  18-Jun-D (SPEAG, in house chiok) In housa chack Jun-0F
Mame Furction Signature

Calibraed by Sigdanc Glannatta Tachnkdan ;’h{ _ﬁ i
it ﬁik[
.‘I
Approved ay- Fin Bamhog RAD Diacior ngﬂ"‘é%

et Deoemibar B, 2006

Thia ealinmtion radificate shal nal be reproducsd esceot in fil witout weilien appeoval of the labarEton.

Certificate Mo: DAE3-568_DecOE Page 1 of 5



Order No: GSM10394190-2
Date: Jul. 03, 2007
Page: 72 of 96

Galibration Laboratory of 8, §  Schwniamrischer Kllb
Schmid & Pariner %‘é g Service wisse démionnage
Engineering AG T Sarvizio svizreno dl taratura
Zoughnusstrasse 43, 6004 Zurich, Switzarland Y B Ewine Callbvition Service
G e
Accragied by the Swiss Feceral Ofice of Mesrclogy and Accradilstion Acereditation No: SCS 108

The Swiss Accreditaficn Service is one of the signatories to the EA
Muiltilstaral Agresment Taf the recognitien of callbration corlificatis

Glossary
DAE data acquisition elactronics
Connector angle  information used in DASY system to align probe sensor X to the robot

coordinate systam.

Metheds Applied and Interpretation of Paramaters
= DC Valtage Measurement: Calibration Faclor assessed for use in DASY system by
comparison with a calibrated instrument traceable to national standards. The figure given
carresponds to the full scale range of the voltmeter in the respective rangs.

« Connector angle: The angle of the connector is assessed measuring the angle
mechanically by a tool inserted. Uncertainty is not required.

« The following parameters contain technical information as a result from the performance
test and require no uncertainty.

« DC Voltage Messurement Linearity: Verificaticn of the Linearity at +10% and -10% of the
nominal calibration voltage. Influence of offset voltage is included in this measurament.

e Common mode sensitivity: Influence of a positive or negative commaon mode voltage on tha
differential measurament.

s« Channel separation: Influence of a voltage on the neighbor channels not subject to an input
voltage.

e AD Converer Values with inputs shorted: Values on the internal AD converter
corresponding to zero input voltage

« Input Offset Measurement: Output voltage and staistical results over a large number of
zaro voltage measurements,

s Input Offset Cument: Typical value for information; Maximum channel input offset current,
not considering the input resistance.

» Input resistance; DAE input resistance at the connector, during internal auto-zeroing and
during measurament.

« Low Battery Alarm Volfage: Typical value for information. Below this voltage, a battery
alarm signal is generated.

« Power consumption: Typical value for infarmation. Supply currents in various operating
modes.
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DC Voltage Measurement
AT - Gonverter Resalulin naminal

High Rangs: 1LEE = [ % (TL full ange = -100,,,+300 mV
Low Rangs: ILSB= Eim\f full range = -1.... +3Imy
DASY measurement parametens: Auto Zero Time: 3 sac; Messunng time: 3 sec
Calibratien Factors X Y Z
High Range 404,742 £ 0,1% (k=2) | 404327 £ 0.1% (k=2) | 404,103 20.1% (k=2)
Low Range 3.93547 = 0.7% (k=2) | 393513+ 0.7% (k=2} | 3.83335=0.7% (k=2)

Connector Angle

|l:nnnm.&.nglnubau5edmn.ﬁ3\“mtm BOo 10
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Appendix
1. DC Voltage Linearity
High Range Input (V) Reading (V) Error (%)
Channal X + Input 200004 190099.8 .00
Channal X + Input 20000 20002.27 oo
Channel X = Inpast 20000 -15988 BT 0,01
Channeal ¥ + Input 200000 2000001 0.0
Channel ¥ + Inpurt 20000 1808820 0.00
Channel ¥ = Input 20000 -20003.47 ooz
Channal £ + Input 200000 200000.0 .00
Channel 2 + Inpast 20000 20001.01 0.1
(ChannelZ - Input 20000 20001 46 0.0
Low Range Ingut (pv] Reading (V) Error (¥}
Chanmnel X + Input 2000 1998.9 0.04
Channel X + Input 200 18881 -0.05
Channel X - Input 200 -200.88 043
Channal ¥ + Input 2000 1889.9 0.00
Channel ¥+ input 200 199,35 0,32
Channel « Input 200 -200.67 0.28
Channel Z + Input 2000 2000.1 0.0
Channel Z + Input 200 200.37 049
Channel £ = Input 200 =304 .52
2. Common mode sensitivity
OASY measurement paramatars: Auln Fero Time: 3 sec; Measuring time: 3 sac S
Comman mode High Ranga Low Range
input Voltage (m\) Average Reading (uv) Average Roading (1V)
Chanmel X 200 -6.04 -11.00
-.200 BA4B 12.82
Channal ¥ 200 G.85 B.TE
=200 -B.07 -8.07
Channal Z 200 510 -5.55
- 2060 440 384
3. Channel separation
DASY measuremend parameters: Auto Zero Time: 3 sec; Measuring lima: 3 sec
Input Voltage (mV) | Channel X (uV) | Channel ¥ (a1} Charnnel Z (V)
Channal X 200 - AT 037
Channel ¥ 200 1.04 338
Channal Z 200 -1.66 o.o7

Comficate Mo: DAES-569_DecOb
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4. AD-Converter Values with inputs shorted

DASY nemsurenenl parameters. Aulo Zero Time. 5 sec, Measuring Gme. 3 sec

High Range (L5B) Low Range (L5B)
Channel X 16385 15608
Channel ¥ 15744 163E5
Channel Z 16312 16061

5. Input Offset Measurement
DASY measurement parameters: Ao Zero Time: 3 sec; Measuring lime: 3 sec

Inpul 1080
Avarage (uV) min, Offset (gV) | max. Offsat (V) 9. DL:;}
Channel X 018 i ] 1.24 0.30
Channel ¥ 1,80 =348 0,88 032
Channal Z -0.28 119 0.82 [ )
6. Input Offset Current
WNominal Input circuitry offset cument on all channals; <2564
7. Input Resistance
Zeroing (MOhm) Maasuring (MOhm)
Chanimel X 2002 02001
Channal ¥ 2040 0.2001
Channed Z 205.8 02000
8. Low Battery Alarm Voltage {verifies during pre tesi)
Typical values Alarm Lawvel (VD)
Supply |+ Vce) 475
Supply (- Vo) 7.8
9. Power Consumption (werfied during pre test}
Typical values Switched off (mA) | Stand by (mA) |  Transmitting (mA)
Supply [+ Vee) *0.0 +6 +14
Supply (- Vec) —0.01 B =

Cerificale Mo DAES-569 Dec0d Page 5ol 5
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7. Dipole Calibration certification

Calibration Laboratory of Qs

Schmid & Partner A=
insering 4G

nﬂumm..r?a.mmm. Sritzariand ”f'ﬁw‘\}‘

Acemdined by the Swiss Federsl Olfus of Metralogy ane Aocreiaton
The Swiss Accreditation Bervies ks ono of the signaicrias ba ika E4
Mudtl|miural Agr t for the gnitian al calibration contificates

This calibrason cersficals degumants e Taceability b natorsl Baraans, hich realtze the physkal unts of 150
T med e nmens and T Loeraintes wih corfdence protasiity are given on the kelreing pages and ane part of the caftifizala,

Al calinrations fiae baan conducsd in the cosed lnoraiony faclity. smeronment temparatns (22 & 3°C and humidly < T0%.

Calitration Equpmenl ussd [WATE riioal for calbration)

Primary Smndanis Io# Cal Date (Callbrates by, Uerificale Ne. | Sched Calfoenion
| Powver meter EPM-dd 28, GEITARLTUG D3-0ei-06 (METAS, Mo, 217-008048) OO

Powar ganser HF B4B1A LESATHMETES D3-0ct-06 (METAS, Mo F17-00803) D07
Rederence 20 1D Atenusksr SH: BO8G [20g) 10-Aug-08 (METAS, Ho 21700581} AugelT

Refarnnca 10 48 Afenvator BN ST2 [0 A-hug-O (WMETAS, Mo 217-00581) AugrO7

Refrranoe Probe ETI0VE (HF) SN 1507 13-0cHI6 (SPEAG, Mo, ET3-1807_Ociif) Qa7

D&Ea EM B0 15-Diec-05 (SPEAG, Mg, DAES-801_DecdS] D%

Socandary Standands io# Ok Date {in house Soheduled Chec
Powsr perany HP BLA1, My4i082a17 1E-Dci-02 (SPEAG, 1 house chack Oo-05) ir b chech: D07
RF generator Agilert E44218 MY410006TS 11-Muy-0E5 (EPENG, in house chsck Mow-05)  In Foase cheok: Mow-07
Mtwiak, feyonr HP BTGIE USSTM0SE5 B4208  1B-Ock0 (BPEAG, in housi chack Oct.08) I o Gk Q07

Calisestid by:
Approved by:
This jion certifcate shal noi bo e 1 qunept in ful without wiiths aperowal of the eboratory.

Cortifcals Mo DB0IVE-184_Decli Page 1 af 8
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Calibration Laboratary of
Schmid & Pariner

Engineering AG
Zoughaussiresse 41, 2004 Zurich, Bwitzertand

g Schwalzerischer Kalibriordianst

c Barvica sujsss d'Elalonnags
Sarvizio svizzera di faratura

] Swias Calibration Sardics

Aecredited by the Swiss Federn] Ofica of Metrology and Aocredifion Accredistion No: SCS 108
This Bwiss Accraditation Servica is ono of the signafories to the EA

Witilateral Agr it for the gnition of calibration oarificates

Glossary:

TSL tissue simulating liquid

ConvF sensitivity in TSL / NORM x.y.2

MIA not applicable or not measured

Calibration is Perfermed According to the Following Standards:

a) IEEE Std 1528-2003, "IEEE Recommended Practice for Determining the Peak Spatial-
Averaged Specific Absorplion Rate (SAR) in the Human Head from Wirelass
Communications Devices: Measurament Technigues", December 2003

b} CENELEC EM 50361, "Basic standard for the measurement of Specific Absorption Rate
related to human expoesure o electromagnetic fialds from mobike phones (300 MHz - 3 GHz),
July 2001

£) Federal Communications Commission Office of Engineering & Technalogy (FCC OET),
“Eyaluating Compliance with FCC Guidelines for Human Exposure to Radiofrequency
Electromagnetic Fields; Additional Information for Evaluating Compliance of Mobile and
Portahle Devices with FCC Limits for Human Exposure to Radiofrequency Emissions”,
Supplement C {Edition 01-01) to Bullatin 65

Additienal Documentation:
d) DASY4 System Handbook

Methods Applied and Interpretation of Parameters:
« Measurement Conditions: Further details are available from the Validation Report at the end
of the certificate, All figures stated in the certificate are valid at the frequency indicated.

« Antanna Parameters with TSL: The dipole is mounted with the spacer to position its feed
point exactly below the center marking of the flat phantom section, with the arms oriented
parallel to the body axis.

s Feed Point impedance and Return Loss: These parameters are measured with the dipole
positioned under the liquid filled phantom. The impedance stated iz transformed from the
measuremeant at the SMA connector to the feed paint. The Return Loss ensures low
reflacted power. No uncertainty required,

« Electrical Delay: One-way delay between the SMA connector and the antenna feed point. Mo
uncertainty requirad.

« GAR measured: SAR measured at the stated antenna input power

« SAR normalized: SAR as measured, nommalized to an input power of 1 W at the antenna
connector,

. GAR for Abminal TSL parameters: The measured T5L parameters are used to calculate the:
nominal SAR resull.

Cartificate ko: DRODVE-184_DeclE Page 2 of 8
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Measurement Conditions
DASY gyslern conliguration, 8 far &s not given on page 1,
DASY Varsion DaSY4 V4T
Extrapolation Advanced Extrapolation
Phantom Modular Flst Phantom V4.9
Distance Dipole Center - TSL 15 mm with Gpacer
Zoom Scan Resalution du, dy, dz =& mm
Fraguancy SO0 MHz 21 MHz
Head TSL parameters
The fiollowing parameters and cakculalions were apalied.
Temperatura Parmittivity Conductivity
Nominal Head TSL parameters 20°C 41.5 0.97 miba'm
Measured Head TSL parameders (220202 "C 408+8% 08T mbhaim + 8 %
Head TSL temperature during test {21.7£02)°C - -
SAR result with Head TSL
SAR averaged ower 1 cm® [1 g) of Head TSL Gondition
SAR measured 250 mi inpul power 2TZmwW g
SAR nomakzed normalized o TW 109 mw /g
| AR for nominal Head TSL parametara ' normalized 1o 10 10.8 mW ig + 17.0 % (k=2)
SAR averaged over 10 cm’ {10 g} of Head TSL candition
SAR measurad 250 miW Input power 1.76mwWig
SAR normalized narmalized o 1W 70D mw /g
SAR for nominal Head TSL paremetars ' normalized 1o 19 6.85 mW /g £ 16.5 % (k=2)

' Correction to nominal TSL parameders according b d), chapter "SAR Sensitivities”

Certificabe Mo: DR00V2-1584_Decli
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Body TSL parameters
The folowing paramelers and calculations were applied.

Temparature |  Permittivity Conductivity

Mominal Body TSL parametars 220"C 55.0 1.05 mha'm
| Measured Body TSL parameters (&20202)'C Bl44E% 1.08 mho/m 8 %
| Body TSL termperature during teat 21602} °C — ——

SAR result with Body TSL

SAR averaged over 1 er’ (1 g) of Body TSL conditicn

SAR measuned 250 mW Input power 275mWig

SAR nomalized rammalized o TW 1.0mWig

SAR for nominal Body TSL perametars mommalized o W 10,8 mW ig 2 17.0 % (k=2)
| saR averaged over 10 cm® (10 g) of Body TSL conditon
| SAR measmed 50 mW inpul power 1.79mWig

SAR normalized narrnalized 1o 1W TAEmWig

SAR for nomingl Body TSL parametars * normalized 1o 1W T.05 mW /g £ 18.5 % (k=2)

! Correction 1o nominal TSL paramatars according to d), chapter “SAR Sansitivities”

Coertificate Mo: DA00V2-184_Die=06 Page 4 af &
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E Impedance, transformed o feed point

5080-82)0
Return Loss -242dB
Antenna Paramaters with Body TSL
Impeadance, ransformed 1o feed pcinl: 45,701 -83 [0 < ]
Retum Loss -20.7 o8B
General Antenna Parameters and Design
| Electrical Delay (one dirsction) [ 1411 ns ]

After long erm use with 100W radiated power, only & slight warmirg of the dipole neer the feedpoint can be measured.

The dipole 5 made of standad semingid coaxial cable, The center conductor of the fesding line & directly connactad o the

sacand am of the dipele, The antenna is therefore short-circuiled for DC-signals.

Mo ewcessive faree must be appiied to the dipole arms, because they might bend or the soldered conneclions near e

feadpcint may be damaged.

Additional EUT Data

Marufactured by

SPEAG

Marutactured on

April 01, 20032

Carificate Mo: DB00VE-184_Decid
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DASY4 Validation Report for Head TSL _
Date/Time: 05.12.2006 17:14:04

Test Laboratory: SPEAG, Zurich, Switzerland
DUT: Dipale 90 MHz; Type: D90OV2; Serial: DGOV - SN: 134

Communication Systern: CW; Frequency: 900 MHz,Duty Cyele: 1:1

Medium: HSL 900 MHz;

Medium parameters used; =900 MHz; @ = 0,969 mho/m; g = 40.7, p= 10 kg'm'
Phantom section: Flat Section

Measurement Stendard: DASY4 (High Precision Assessment)

DASY 4 Configuration:
o Probe: ET3DVG - SN1507 (HF); CamF6.01, 6.0, £.01); Calibratad: 19, 10.2006
s Semsor-Surface: 4mm (Mschanical Surface Detection)
s Flectromics: DAE4 Smb01; Calibrated; 15.12.2005
#  Phantam: Flat Phantom 4.9L; Type: QD0OPA2AM;

*  Mewsurement SW- DASYS, V4.7 Bulld 46; Pesiprocessing 5W: SEMCAD, V1.8 Build 171

Pin = 250 mW;: d = 15 mm/Zoom Scan (Tx7xT}Cube &

Measurement prid: dx=5mm, dy=3mm, de=5mim

Reference Value = 57.4 Vim; Power Drift = -0.013 dB

Peak SAR (extrapolated) = £.01 Wikg

SAR(1 g) = .72 mWig; SAR(10 g) = 1.75 mWig

Maximum value of SAR (measured) = 2.96 mW/g
< :
0.000

¢80

-1%8

0dB = 25mW/ g
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impedance Measurement Plot for Head TSL

5 Dec 20A6 4T14Ti34

ERD =11 L U FE {BRPEE 0 —6ASET G 20,73 pF DB 0IE Gl AHs
@
%l
C ; iy i
&
? o
i
LY 7
vy i i
15
t
CHZ 811 LOG 5 dB/REF -28 4B ! 11-74,727 g 989,809 898 MHz

Ca [ 1 = | z_,.r'

S

CERTER 30@.000 Dy AHE SEA 40000 BEE His
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DASY4 Validation Report for Body TSL

Dal:;“.-"l'irrm: 06.12.2006 15:53:38

Test Laboratory: SPEAG, Zunch, Switzerland
DUT: Dipole 900 MHz; Tyvpe: DO0Y2; Serial: D0V - SN:184

Communication System: CW; Frequency: 900 MHz:Duty Cyele: 1:1

Medium: MSLO0;

Medium parameters used: £= 900 MHz; ¢ = 1,05 mho/m; g, = 53.4; p= 1000 kg'm’
Phantom section: Flat Section

Measurement Standard: DASY4 (High Precision Assessment)

DASYY Configuration:

Pin =

Probe: ET3DWVE = SN1507 (HF); ComvF(5.8, 5.8, 5.8 Calibrased: 19.10.2006
Sensor-Surface: dmim (Mechanical Surface Detoctian)

Electromics: DAE4 Snblil; Calibrated: 15122005

Pranteen: Flat Phamiom 4.90; Type: QDOHP49AA; ;

Messurement 5W: DASYS, ¥4.7 Build 46; Postprocessing 5W; SEMCAD, VI8 Build 171

250 mW; d = 15 mm/Zoom Sean (Tx7x7WCube 02

Measurement grid: dx=%mm, dy=>5mm, dz=5mm
Reference Value = 36,1 Vim; Power Drift = 0.006 dB
Peak SAR {extrapolated) = 3.89 Wike

SAR(1 g) = 2.75 mW/g; SAR(10 g) = 1.79 mW/g
Maxitmum value of SAR (measured) = 3.00 mW/g

<214 I

-4.28

-10.7

0 dB = 3.00m Wi
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Impedance Measurement Plot for Body TSL
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Impedance Measurement Plot for Body TSL
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Calibration Laboratory of i :
Schmid & Pariner ﬁ%} qE;g 2
Engineering AG % 5 * G 5
Zoughsusstrasse 43, 64 Zurch, Swizarland xgﬁ:f? 1;‘:'Jaﬁp.“- 5
ST

Acenedied by the Swiss Federal Offics of Metidlogy and Accreditaton

The Swiss Accreditation Service is one of the signatodes to the EA
Wukilateral Agreament for the recagnition of calibration cenificates

Schweitsriacher Kallbrierdienst
Hervice suiase détalonnage
Berdizio svizzero di tarsturd

Swizs Calibration Service

Acerediiation No: SCS 108

cient  SGS-CSTC (MTT) Cortificate Mo: D 900V2-5d028_DecE
CALIBRATION CERTIFICATE
Dt DAS00W2 - SN: 54028
Calforalion procscurals) A CAL-05. vE
Calibratan procedurs for dipole validatian kils
Catbraton dae: December 12, 2006

Condifion of ihe calbrated #emn

In Toderance

Calibraficn Eupmant wasd (METE citiza for calibradon)

This oafibration cerificaie dosumants the receatlity o ratonal standands, weich nealiza the physcal units of messuramants (511
The mpasursments and fha incarRinties with confidence probatility ara given on the following pages &nd am part of the certificate.

All calibealions Terwe besen concluched in tha closed laboratory Fesilly: anvironmant temperaturs (22 & 3170 and Fumity < 7%,

Prisany o 10 Cal Date (Calioraled by, Cerificata No.) SchadJed Calivmiion

Prowenr mestar EPM-4424, GEITARITI CO-Dct-05 (METAS, Mo. 217-00808) Dol?

Prosans enaor HP B4E1A LIS ATIEETAS 0E-OckO6 (METAS, Mo. 217-00608) Oio0?

Ralerance 20 dB Atienuator S 5086 {20g] 10eAug-06 (METAS, N 3170058 AumOT

Raferenoe 10 4B Atenualsd SMC 50472 (10r) 10-Aug-06 (METAS, No 21700581 Aiag-IT

Refersnge Probe ET3DVE SN 1507 15-0ct-06 [SPEALG, No. ET31507 (0] ko7

Referance Probe EB30VE SiE ¥R 180508 [SPEAS, No. ES3-305_Ocilg) Qo7

DHEA Sp; 801 15-Dec-% {SPEAG, Mo, DAE4-B01_Decls)  Dico 06

5 dary Standands g Check Ciate in house) Bchedulad Chack

Power sensor HP B4814, MAYAI0A231T 18-Onl-02 (SPEAG, in house check Oct-05) in house check: Dei-07

RF panerator Agliel E4421E MYE0I0ETS 11y 05 (SPEAD, In house chack Nov-08]  In housa check: Now07

Metwork Analyzes HP B753E USITIGORES B4308  1B-0ct-01 (SPEAD, in house chack Oct-08) In houss chiack: Doa7

Mameg Funetion Spnatire

Caibrated by: Wi Mesi Lasaratory Tachrician }1& s
ot

Approved by Halja Pokavin Technical Managar

Trag calbration cerificate shall rod b meproducsd sacepl in Tull withou! woitien appresal of the ooralon,

R

Issued: Decambar 14, 2008

Carlificats Mo 019000 2-5d028_Doold
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Calibration Laboratery of &-}}_‘;ﬁ Schweizmsischar Kalirerdisnst
Schmid & Partner = ‘ Sarvica sulssn détalonnage
Enginearing &G T = Survizio svizzere di taraluna
Zeughausasrases 43, 8004 Zurich, Bwitzorland ﬂﬁf Swiss Calibration Service
LT T
Aooredited by the Swiss Federal OTce of Medalogy and Accradiaion Accreditation Mo SCS 108

The Swiss Accreditation Service I8 one of the signaborks (o the EA
Bl #@ateral Agreamsani for tha recognition of callbration cerfificates

Glossary:

TSL fissue simulating lgueid

ConvF sensitivity in TSL / NORM xy.z
A not applicable or not measurad

Calibration s Performed According to the Following Standards:

al

b

c)

|IEEE Std 1528-2003, “IEEE Recommended Practice for Determining the Peak Spatial-
Averaged Specific Absorption Rate (SAR) in the Human Head from Wireless
Communications Devices: Measurement Techniques®, December 2003

CEMNELEC EM 50361, "Basic standard for the measurement of Specific Absorption Rate
related to human exposura to electromagnetic fields from mobile phones (300 MHz - 3
GHz), Juby 2001

Faderal Communications Commission Office of Engineering & Technology (FCC OET),
“Evaluating Compliznoe with FCC Guidaelines for Human Exposure to Radiofrequency
Electramagnetic Fields; Additional Information for Evaluating Compliance of Mobile and
Portable Devicas with FCC Limits for Human Exposure to Radiofrequency Emissions”,
Supplement C (Edition 01-01) to Bulletin 65

Additional Documentation:

d)

DASY4 System Handbook

Methods Applied and Interpretation of Parameters:

Measurement Condifions: Further details are available from the Validation Report at the end
of the cerificate. All figures stated in the cerificate ara valid at tha fraquancy indicated.

Antanna Pararneters with TSL: The dipole is mounted with the spacer to position its feed
point exacily below the center marking of the flat phantom section, with the arms onented
parallel to the body axis.

Fead Point impedance and Return Loss: These parameters are measured with the dipole
positionad under the liquid filled phantom. The impedance stated is transformed from the
measurement at the SMA connector to the feed point. The Retum Loss ensures low
reflectad power. Mo uncertainty required,

Efectrical Deiay: One-way delay between the SMA connector and the antenna feed paint.
Mo uncertainty required,

SAR measured: SAR measurad at the stated antenna input power.

SAR normalized: AR a3 meazured, nomalized to an input power of 1 W at the antenna
connactor.

SAR for noifiinal TSL parametars; The measured TSL parameters are used fo calculate the
naminal SAR result,

Cartificate No: D B00VE-53028 _DeclE Faga 2 of 9



Measurement Conditions
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DASY syslam configaralion, as far as nol glven on page 1.
DASY Vershom Dsd W4T
Extrapolation Advanced Exlrapolation
Phantarm Modular Flat Phantom ".n'EEI
Distance Dipole Center - T5L 10 mm with Spacer
Araa Scan Resolution du, dy = 15 mm
Zoom Scan Resolution du, dy. dz =5 mm
Freguency 1800 MHz & 1 Mz
Head TSL parameters
T Tolkrwing parsmelas and calculalions wena applesd.
Temparaturs Parmittivity Conductivity
Mominal Head TSL parameters 220°C 4000 1.40 mhaim
Measured Head TSL parameters (220£0.2)°C MWMALER 1,40 mhoim £ 6 %
Head TSL temparaturs during test N.2+02)"°C ol -
SAR result with Head TSL
SAR averaged ovar 1 om” (1 g of Head TSL wondilion
SAR measured 250 i Ingut powes BAE MW I g
SAR normelized narmalized o TW aTAm\W g

SAR for neerinal Head TSL parameders ' narmalized fo TW 366 mW g 217.0 % (k=2)
SAR averaged over 10 cm® {10 g) of Head TSL Conadilian

SAR maasured 250 MW input powes 4.96 m\ g

SAR normalized rexvrnalized o TW 1BEmN g

SAR for nominal Head TSL parameters '

normalized io TW

19.5 mW | g 1 16.5 % (k=2)

1 Comaction to nomenal TEL parameters accaording o d), chapher “54R Sensifvilies”

Certi%zate Mo: 01900V2-54028_Dachi
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Body TSL parameters

The toliowing parameiens and calculalions were apphied.
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Temperature Parmittivity Conductivity

HMominal Body T5L parameaters 204G 53.3 1.52 mhaim
Measurad Body T5L parametars (220202)°C 51.8+6% 1.54 mho/m £ € %
Bady TSL tempersturse during test (2182 02)°C — —

SAR result with Body TSL
SAR averaged over 1.em’ (1.g) of Body TSL Condition
SAR magzuned 250 mV input power E0mMW g
SAR nommalizad normakized 1o 1% HHomWig

SAR for naminal Body TSL pasamaters

nonmakized 1o 1%

I7.0 mW g £ 17.0 % (k=2)

SAR averaged over 10 em® [10 g) of Body TSL conditicn

SAR measured 250 m'V input pover BOEmMW g

SAR normnalized nomaiized to W HNImWig

SAR Tor nominal Body TSL paramelers © nommalized o 19 9.8 mW i g £ 16.5 % (k=2)

! Comection o ommingl TSL parametars actanding ko d), chapber “S4R Sonsitivities™

Carlificals Na: D1900Y2-5d028_DeclE
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Appendix
Antenna Parameters with Head TSL

Impedance, ransformaed io feed point S48 * 4550
Return Loss -24.1 dB

Antenna Parameters with Body TSL

Impedance, transformed o feed point 51.2 {2+ 6.6 1
Faturn Loss =236 4B

General Antenna Parameters and Design

Elecirical Delay (one diraction) | 1.187 ns

After long lenm use with 100W radialed power, only a slight werming of the dipale naar the feedpaint can be measurad,

The dipoke is made of standsrd semingid coaxisl cable. The cenler conduwslor of the feeding line is directly cannectad fo the
second arm of the dipoés. The antenna 5 therefore shart-circuited for DC-signais,

Mo excessive Torce mus! be applied %o the dipels ams, because they might bend or the soldered conneclions near the
feadpoint may be damaged.

Additional EUT Data

Manudectured by SPEAG
Marufactured on Dacamber 17, 2002

Certificate No: D1900V2-6d028_Dachi Page B of 0
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DASY4 Validation Report for Head TSL
Drates Time: 11,12.2006 18:50:48

Test Laboratory: SPEAG, Zurich, Switzerlamd

DUT: Dipole 1900 MHz: Tyvpe: DI900V2; Serial: DIDIOVE - SN:5d028
Communication System: CW; Frequency: 1900 MHz; Duty Cyele: 1:1
Mediuwm: HEL U110 BB;
Medium parameters used: [= 1900 MHz; 0 = 1.4 mho/m; &, = 38.4; p = 1000 kg/m’
Phantom section: Flat Section
Measurement Standard: DASY 4 (High Precision Assessment)
PASY4 Configuration:
= Probe ETA0VE - SN1507 (HFE ConvFi4.97, 4,97, 4,97 Calibrated: 19.10.2006
& Sensor-Surface; dmm (Mechanical Susface Detection)
»  Electronics; [MAE4 Spéd; Callbrassd: 15.82. 1005
= Phantam: Flat Phastom 5.0 (frong); Type: QDOBOPS0AA
*  Memsurement SW: DASYY, V4.7 Bulld 44: Postprecessing SW: SEMCAD, V18 Build 171

Pin =250 mW; d = 10 mm/Area Scan (101x101x1);
Measurement grid: de=10mm, dy=10mm
Maximum value of SAR {interpolated) = 10.6 mWig

Fin = 250 mW; d = 10 mm/Zoom Secan (Tx7x7)/Cuhe 0:
Mensurement grid: dv=5mm, dy=5mm, d=5mm

Reference Value = 86.6 V/m; Power Drift = 0.033 4B

Peak SAR (extrapolated) = 15.9 Wikp

SAR(L @) = 9.36 mW/g: SAR(10 g) = 4.96 mWig

Meximum value of SAR imessured) = 10,6 mW/g

daB8
0000

-5.00

-15.0

-20.0

-25.0 I- e

hdB = 1SmWg

Cerificate No; {1 800W2-50028_DecDd Paga & of 9
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Impedance Measurement Plot for Head TSL

11 Des 2006 1Jt4%:BE
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DASY4 Validation Report for Body TSL
DateTime; 12.12,2006 16:43:40

Test Lahomatory: SPEAG, Zurich, Switzerland
DUT: Dipole 1900 MHz; Type: D1900VL; Serial: D1900%2 - SN:5d028

Communication System: CW; Frequency: 1900 MHz: Duty Cyvele: 1:1

Medium: MSL U110 BE;

hedium parameters used: £= 1900 MHz; o= 1.534 mho'm; &= 51 .%; p= 1000 Im-'lnJ
Phuntom section: Flal Section

Measurement Standard: DASYY (High Precision Assessment)

DASY4 Configuration:
= Probe: ETIDV6E - EW1507 (HF); ConvEFi4.43, 4.43, 4.43); Calibraed: |9.10.20056
®  Eepmor-Surface: $mm (Mechmical Surface Detoction)
®  Electromics: DAE4 Sa60]: Calibeated: |5.12.2005
®  Flantom: Fist Phansom 5.0 (frontl Type: QDOGOPS0AA

=  Memurement SW: DASYY, V4T Build 44; Postprocessing 5W: SEMCAD, V1.8 Build 171

Pin =250 mW; d = 10 mm/Zoom Scan (7xTx7)WCube 0:
Measurement grid: dx=5mm, dv=5mm, dz=3mm

Reference Value = 89.1 Vim; Power Drift =0.027 dB

Peak SAR (extrapolated) = 16.2 Wikg

SAR(1 g) = 9.5 mW/g; SAR{1D g) = 505 mW/g

Maximum value of SAR (measured) = 10.4 mW/g

dad
0.ono

-B.00

1.0

-16.0

-20.0

DB = 10.4mWiz

Certificate Mo DTS00V2-540268_Dealf Fagedaf @




Order No: GSM10394190-2
Date: Jul. 03, 2007
Page: 94 of 96

Impedance Measurement Plot for Body TSL
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Uncertainty analysis
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Tal. Prob. | Div. | (&) (e | Std, une. (4 95 | (e
Error Description (£ % | dist. (1) | (10g) | (1gy | (10g)
Measurement Svstem
Probe Calibration 4.8 N 1 1 1 4.8 4.8 e
Axial Isotropy 4.7 B v3 1 1 2.7 2.7 s
Hemispherical Isotropy l B Vva 1 1 I} 0 s
Boundary Effects 1.0 B V3 1 1 0.6 (.6 o
Linearity 4.7 B V3 1 1 27 2.7 o
Svatem Detection Limmit 1.0 B V3 1 1 0.6 (.6 %
Readout Electronics 1.0 N 1 1 1 1.0 1.0 *
Responze Time l B W3 1 1 I} 0 %
Integration Time 1] I va 1 1 I 0 *
RF Ambhient Conditions an i W3 1 1 1.7 1.7 %
Probe Positioner 0.4 I V3 1 1 0.2 .2 *
Probe Positioning 29 I va 1 1 1.7 1.7 *
Alporithims for Max, SAR Ewal. 1.0 I W3 1 1 .G (16 %
“i]:--.l]l'
Dipole Axis to Liguid Distance 2.0 B a3 1 1 1.2 1.2 %
Input power and SAR drift meas. 4.7 B v a 1 1 a7 .7 %
Phantom and Tissue Param.
Phantom Uncertainty 4.0 B v a 1 1 2.3 2.3 %
Liquid Conductivity {target) a0 R. Va o 064 | 043 1.5 1.2 %
Ligquid Conductivity (meas.) 25 N 1 0G4 | 043 1.6 1.1 b
Liquid Permittivity (target) a0 B v a 0G| 049 1.7 1.4 %
Ligquid Permittivity (meas.) 25 N 1 06 | 049 1.5 1.2 b
Combined Stdandard Uncertainty =4 =.1 %
Coverage Factor for 95°%9 kp=2
Fxpanded Uncertainty | | | | 16,58 | 16.2 |

Dasy4 Uncertainty Budget



9. Phantom description
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Certificate of confarmity | First Articla Inspaction

a

Fbam
| TsE8 Mo

Senas Mo

I

Manufaciurer | Origin

Tenla

production

Compiais tasts ware made on a8
soras first aricla Typa No. QD
using furthar sefies unita (called samples).

process usad I:I:l-tlm to tast of first erticles. d !
o 'm:'-?:. Ma. QD 000 P40 Aa_ Sardal Mo, TP-1001 afd an e
P40 BA, Sodal Ko, TP-1008. Certain paramaters have besn retesind

|_";..:

Unlts tastad |

%?'___J
TIS CAD Filo (%)

bt o T g i
Malacial ihickness mmlmhmr-hrﬁ-mm-mu mﬂ:‘ﬁ'ﬁ_—?ﬂm s .
Dioie: i -3 GHz Eﬁ
R L = Nl
e | T ey, | SR imIeL L | At |
the stancards the standard.
Standards

[1] CEMELEC EM 80381

IEEE F1528-200x drafl 6.5

3] EC T E2304 draft 0.9

('} The TS CAD file ls derlved fram [2] and 1z alsc within iha

11] &nd [3].
Canfarmily

Basod an tha serple basis pRove, we cortify
requitemants af SAR maasuremants gpacifia

Slgnature | Stamp

toistancs requiramenis of tha shapes of -

that fhis Hem I8 In complisnce with s uncarairty
d i wiandard [1] and deafl standards (2] and [3}-

20 0 2002

Schmid & Partner
Englnasring AG

Taughiaiatniie 47, CHORA0E Borel
Tal. 489 1 348 47 44, Fim 640 1 348 9F TF
J - .1'-::' s
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